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Technical report

of Plate Loading Test (DIN 18134)

General Consultant ; SYSTRA

Supervisor ] o5 LSl g 3 plall dalall il

Contractor ! CIPPP LA U I S (R L

Project : Electric Express Train - g ) g Uadl

Sample : Crushed aggregate filter
St{307+420)to{307+440)

Stations : SE[306+030)to[306+050)
5t(308+880)to(308+910)

Date of Test : 1/12/2024

R-Code : 250-6
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Introduction:

The Plate Load test is designed to determina the vertical deformation and strength characteristics of soil
by assessing the force and amount of penetration with time when a rigid plate is made to penetrate the
sail,

The test to be carried out on the native soil according to German specifications DIN 18134,

Test methods :

1- The German standard DIN 18134 was applied to define the apparatus used, the loading system, fest
conditions, and procedure for plate load test.

2- Loading plates with a diamter of 600 mm have a thickness of 25mm and are provided with agually
spaced stiffners with even upper faces parallel to the plate bottom face 1o allow 300 mm plate to be
placed on top of it.

3- The loading system consisted of a hydrulic pump connecied to a hydrulle jack of 700 bar capacity,
which is capable of applying and releasing the load stages. i

4- The dial gavge used to measure the plate settlement has a resolution of 0.01mm and the lever ratio
was equal to 1.

5- The temperature at the time of the test was 257,

B- The plate was carried out on 2 native soil {sand-gravel], The test surface area was levelled and the
plate was bedded on this surface,

7= The hyrulic jack was placed on the middle of, and at normal to, the lcading plate beneth the reaction
Ipading system and securad against tiliting.

B- The reaction loading system was a heavey multi-purpose excavator [mere than 20 tan).

Description of exprement:

1- Loading, unkoading and reloading regims were applied according to DIN 18134 for the plate load test
to estimate the resilient modulus

2- Prior to the test, the force transeducer and dial guage were set to rero, after which a load was applied
corressponding to a stress of 0,01 MMN/mZ,

3- In the first loading cycle, the load was increased until a normal stress of 0.25 MN/m2 was reached,
and the loading increaement was 0.025 MN/mZ. The lcad was released in four stages.

4- Following unloading, a further second loading cycle was carried out, in which, the load was increased
anly to the penultimate stage of the first cycle,
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Fig. 1: Load-settormant curve, fitting curves acearding to Table 1 and Table 2 for the first and second loading cycles
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Fig. : Load-settiement curve, fiting curves according to Table 4 and Table § fof the first and secand loading cycles
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Fig. 3: Load-sstilamurt curve, filting curves according to Takle 7 and Table 8 for the first and second loading cyches
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Conclusions:

The present test resultswhich optained from the plate loading tests of the native soll on Crushed aggregate
filter layer of the electric express train project at location 5t(307+420) to (307+440) -5t{306+030) to

(306+050) - St{308+E80) to (308+910) in accourdance to the German standard , DIN 18134 are llustrated in
table 10.

Table 10 :Test results

Location Evi(MN/m®) | Ev2(MN/ m’) | Ev2/Ev1 ratio
5t{307+430) 64.34 110.71 1.72
St{306+040) 70.06 127.23 1.82
5t(308+500) 71.42 116.63 1.63
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MATERIAL EEL
APPROVAL ik, 0 AU Buagd 22l

. £ i s,

REQUEST TVMTER S e =
Contractor | Orange for iImport & Export and General Designer Company {KE) Englnaering
Company Contracting Com Consulting Office
NHame Sign Date/Serial Number | Time
by & 07-04-2024
Contractor | Eng: Mohamed Fathy | ¢~ E? o orany | pazoam
M & | oo | M| W | HH | MM
Received by
ER Eng: Gabar Ibrahim MAR | oo | pw | cs | o7 | pa | 24 | 09 | 30
51leo 521 o hﬁ K XK Noria
Sratian Relerence Drezea Reference For Kilsmeter point only Start K i uaed
Work Aclivity
Sub [lement of Acghiby
Description of Materials | Stockpile of Dolomitic Crushed Aggregates, (Filter Layer)
Location to be Used Sgaticn 2084700
Sample only Yes Materials Type Fikter layers
Data Sheet
i Yes atta
Supplier Name Rateb arovided es attached
EARTHWIORK SPECIFRCATIONS &
Reference in Boll Specification TESTING REPORT {0G21-41.2)
VERSION 2 BY CIVECON GROUP

Prequalification Test Samples A q
reference Fesults i
Reference Photos Mo Other

Comments by: Eng. Gaber Ibrahim (ER)

Comments by: Eng. Hesham Sabry (KK)

AL Jalas R Dalamall ollasil sl o3 1
[CEL ) Aamstigh
Fa el MJ‘JLJ"WE’MWFJ i ]

1= Al tests were carried by by (Consulting Engineer
Bureau Blaboratories), Depended on samples
submitted by material engineer for both contractor

and and GARB consultant.
2-Results report attached and acceptabla with the
project specifications,
3-Final approval is subjest 1o abave mentioned
Comments,
APPROVAL STATUS
Organisation | Name Sign Date A-AWC-R
Contractor | Eng: Mohamed Fathy (B S| 25042004 A
Qafac* Eng: Hesham Sabry
GARB®® Eng: Ahmed Galal
Employers i
Rep tioa Eng: Gaber Ibrahim
* Desigrer
&5 AlprvenifBrid pes: Cubeert only
Fite! OR-MLA DED Fage 1od 1
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Company Name : Orange Company
Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location 1 St A0E+HT00
Type of sample : Water Backfill
Delivery Date t 07/04/2024
Reporting Date @ 25/04/2024
Reporting No.  : 008
Sample No. : 01

Dear Gentleman,
Attached here with the Water Backfill delivered on 07/04/2024

Materials test

1. Sieve analysis according to ASTM C-136.
2, Material finer than sieve No. 200 according ASTM D-1140.

3. Specific Gravity & Absorption according to ASTM C-127 & D 6473,
4, Los Anglos according to ASTM C-131.
5. Organic Content according to ASTM D-2974,

Note: The sample was brought by the client to our laboratory and the laboratory is not
responsible for the way it is taken.

3 EI Mulek E| Afdul Street laad i oty 4 1
Tel.& Fux 1 27367231 - 27363093 TVPIFaAF - TYFIVIT) 5 L1 4 T

o
-

ADCREDRITED
g Loty www.cel-egvol.com
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Conauliing Engiraaring Bureay & Laloratorfies
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_ompany Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 5t. 308+700

Type of sample : Water Bacekfill

Delivery Date  : 07/04/2024

Reporting Date : 25/04/2024

Reporting No.  : 008

Sample No. : 01
Results of sieve analysis according to ASTM C-136.

Job specification limlis
Sieve Size Passing % (ASTM C-134)

(mam) Min. Max.

75.0 100 100 100

0.0 100 75 104

37.5 91.0 - ---

25.0 63.5 - -

19.0 40.3 s 2

12.5 21.2 - —

9.5 17.5 15 25

4.73 7.8 0 10

0.075 1.3 0 3
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Jompany Name : Orange
Project

Company

Location : St. 308+700
Type of sample : Water Backfill
Delivery Date : 07/04/2024
Reporting Date  : 25/04/2024

Reporting No.  : 008
Sample No. : 01

¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Materials finer than 75 um (no.200) sieve

by washing ASTM D-1140.

Resulis
Test
(%a)
Percentage of material finer than 1.3
Sieve Size 75 pM  (No.200)
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~ompany Name : Orange Company

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 3t J08+700

Type of sample  : Water Backfill

Delivery Date  : 07/04/2024

Reporting Date  : 25/04/2024

Reporting No.  : 008

Sample No. : 01

Results of Specific Gravity and Absorption
of Course Agqregate

ASTM C127 & D 6473

Test Results
Bulk Specific Gravity (OD) 2.53
Bulk Specific Gravity (SSD) 2.54
Apparent Specific Gravity. 2.62
Absorption % 1.74

Note:
» (OD) Refer to Oven Dry.
o (S5D) Refer toSaturated Surface Dry.
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smpany Name : Orange Company
Project ¢ Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Location : 5t 3084700
Type of sample  : Water Backfill
Delivery Date  : 07/04/2024
Reporting Date  : 25/04/2024
Reporting No.  : 008
Sample No. : 01

RESISTANCE TO DEGRADATION
OF SMALL SIZE AGGREGATE BY ABRASION
AND IMPACT IN LOS ANGELES MACHINE
ASTM C-131

Test Results

Amount of loss by abrasion and impact (%)

27.8
Coarse aggregate

+ According to Project Specs:
The amount of loss by abrasion and impact for moderate weathering
» Shall not exceed 45% (when Subjected to 500 revolutions)

The test resybis C-Ednp gt Comply ) with specifications limits.
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